


CONTROL SHEET

Document Title: Porirua Wastewater treatment plant - Management Plan

Prepared by: Veolia

Reviewed by: Wellington Water

Authorised by: Wellington Water

DOCUMENT CONTROL REGISTER

Version Status Date Details of Revision

0 Draft 25/09/2023 Draft circulated internally to reviewers for comment.

1 Draft 02/10/2023 Draft circulated to WWL for review

2 Final 11/10/2023 First issue following WWL review

3 Rev.1 24/04/2024 Review to incorporate the Monitoring plan and
Odour management plan update

EXECUTIVE SUMMARY

1



The objective of this Management Plan is to provide a framework for the operation, odour and risk
management of the Porirua Wastewater Treatment Plant (WWTP) to ensure compliance with the
[...]
Section 4 and 6

3



● Risk Communication Strategy

As per Resource consent WGN200229 [36816] Condition 26A. the information to be included is:

Content Requirements Relevant Section

Describe the potential health risks due to a
discharge from the wastewater treatment plant
(WWTP) under different operating conditions or
as a result of an incident as described in
condition 22A

Section 3

Establish procedures for the formal notification
to Te Rūnanga o Toa Rangatira, Greater
Wellington Regional Council, Regional Public
Health and Porirua City Council.

Establish procedures to provide information
about the potential health risks to community
groups, potentially affected and/or interested
persons, and the general public.

● Monitoring Plan

As per Resource consent WGN200229 [36816] Condition 5E the consent holder shall prepare a
Monitoring plan in conjunction with the Porirua wastewater treatment plant working group WWTPWG.

4



TABLE OF CONTENTS

CONTROL SHEET 1
DOCUMENT CONTROL REGISTER 1
EXECUTIVE SUMMARY 2
TABLE OF CONTENTS 5
1. Background 8

1.1. Plant Description 8
1.2. Treatment Process Description 10
1.3. Resource consent 16
1.4. Community Liaison Group (CLG) 16
1.5. Odour Community Liaison Group (OCLG) 16

2. 0 Operations and Maintenance 17
2.1. Operations 17

2.1.1. Transport of Odorous Materials 17
2.2. Maintenance 18

2.2.1. Routine Maintenance 18
2.2.2. Planned maintenance 18
2.2.3. Critical Spares 18
2.2.4. Redundancy 19
2.2.5. Forest area management 19

2.3. Record Keeping 19
2.3.1 Operational record 19
2.3.2 Notifications 19

2.4. Contingency Plan 20
2.5. Staff Responsibility and Training 20

Induction 20
Training 21
Responsibilities 21

2.6. Complaints Procedure 24
3. Risk Communication Strategy 25

3.1. Roles and Responsibilities of Agencies for Discharges 25
3.2. Type of Events 26

3.2.1. Plant Malfunction 26
3.2.2. Unconsented Discharge 26

3.3. Communication Procedure 26
3.3.1. Initial Notification 26

3.3.1.1. Notification by SCADA 26
3.3.1.2. Notification by Operator 27
3.3.1.3. Notification by Duty Manager 27
3.3.1.4. Notifications Received From the Public 27
3.3.1.5. Notification by Wellington Water Customer Hub 28
3.3.1.6. Notifications by Wellington Water Communications Team 28

5



3.3.2. Signage 28
3.3.2.1. Permanently Open Signage 28
3.3.2.2. Permanent Closeable Signage 28

3.3.3. Discharge Monitoring and Sampling 29
3.3.3.1. Discharge Monitoring 29
3.3.3.2. Shoreline Monitoring 29

3.3.4. Final Notification 30
4. Odour Management 31

4.1. Potential Odour Sources 31
4.2. Monitoring and Recording 33

4.2.1. H2S Monitors 33
4.2.2. Weather Station 34
4.2.3. Inlet Tunnel Vent Fan Operation 35
4.2.4. Dissolved Oxygen in the Aeration Basin 35

4.3. Odour Control Procedure 36
4.4. Odour Control - Future Works 38

5. Monitoring plan 39
5.1 Quality Control 39

5.1.1 Data Records 39
5.1.2. Quality Monitoring Procedures 39

5.2 Wastewater Treatment Plant Monitoring 40
5.2.1. Wastewater Treatment Plant Operations 40
5.2.2. SCADA system monitoring 40

5.2.2.1 Automatic alarming system 40
5.2.2.2 Operator’s supervision 41

5.2.3 Influent Monitoring 41
5.2.3.1. Flow Rate 41
5.2.3.2. Influent Quality Monitoring 41

5.2.4. Aeration Basin 42
5.2.5. Effluent Monitoring 42

5.2.5.1. Flow Rate 42
5.2.5.2. Treated Effluent Quality Monitoring 43
5.2.5.3. UVT 43

5.2.6. Resource Consent Compliance Monitoring Schedule 44
5.2.7. Sampling procedures 45

5.2.7.1 Samples collection 45
5.2.7.2 Samples transport 45

5.3 Receiving Water Monitoring 46
5.3.1. Receiving water visual monitoring 47
5.3.2. Discharge Monitoring and Sampling 47
5.3.3. Water Quality and Ecological Survey 48
5.3.4. Kaitiaki Monitoring Programme 48
5.3.5. Alarm Monitoring Response 48

5.4 Odour Monitoring and Recording 49
6. Porirua WWTP Website 50

6



7. Amendments to the Management Plan 51
Appendix i: Resource Consent 52
Appendix ii: Maintenance Procedures 76
Appendix iii: Odour Survey Form 84
Appendix iv: Key Risks and Mitigation Measures 86
Appendix V: Discharge notification templates 93
Appendix VI: Training Matrix 96

7



1. Background

1.1. Plant Description
The Porirua WWTP was constructed in 1989, located in Titahi Bay, Porirua City, and it serves the area
from Northern Wellington up to Pukerua Bay. A site map can be found in figure 1.

Figure 1. Location of the Porirua Wastewater Treatment Plant

Wastewater undergoes several treatment stages to ensure that it meets the treated wastewater
standards as stated in the consent. The raw wastewater coming from Tangere Drive and Rukutane
pumping stations undergoes screening prior to biological treatment in an extended aeration-activated
sludge process (oxidation ditch).

Solids are then separated using the three secondary clarifiers. Final effluent is then disinfected by
ultraviolet disinfection prior to coastal outfall discharge located in Rukutane Point.

The solids and screenings generated from the plant are being dewatered and disposed of at Spicer
Landfill.

The hydraulic capacity of the Porirua WWTP was upgraded, and now the plant can fully treat
wastewater up to 1,550 L/s. The existing bypass and overflow stream physical structure will remain,
but it is very unlikely to be used. There is a new bypass stream going into the bypass screening
system and then to the oxidation ditch which can be made online if needed. The reason for
maintaining the existing overflow stream is to provide protection in case the inlet valves going into the
four milli screens fail to open. For planned maintenance on the milliscreen building, the new bypass
stream can be put online.

The operation of the Porirua WWTP is automatically controlled by the programmable logic controller
(PLC). The supervisory control and data acquisition (SCADA) system takes information from

8



analytical equipment at the WWTP controlled by the PLC and records it. The process overview layout
shown in SCADA is shown in Figure 2.

Figure 2. Porirua WWTP process overview (SCADA snip)

Data from SCADA is also extracted from the system and stored in an online data management
system (ODMS) known as PI ODMS. It serves as a backup for the data in SCADA and allows users to
manipulate the information without using the SCADA platform.

A process flow diagram for the liquid stream is shown in Figure 3.

Figure 3: Process Flow Diagram

9



1.2. Treatment Process Description
The WWTP treats wastewater collected from Porirua City and the northern catchments of
Wellington City. The WWTP provides preliminary treatment (screening of incoming solids
greater than 2mm), secondary treatment (removal of organic pollutants and separation of
sludge from clear wastewater), and tertiary treatment (UV disinfection of micro-organisms) as
shown in Figure 4.

Figure 4. Porirua WWTP process layout

The individual treatment processes within the plant are described below:

● Liquid Stream:

➢ Incoming Wastewater Tunnel Inlet

The wastewater is pumped to the WWTP via two pump stations- Tangare drive and Rakutane
Point and enters the plant via a trunk sewer conveyance tunnel. It is ventilated using a large
fan, with odour discharged via a short (~ 3m) vent/stack (Figure 5) located to the southeast of
the main plant building. The primary purpose of the ventilation system is to control corrosion
within the tunnel section nearest to the plant and reduce H2S concentrations within the plant
building to minimise the risk of workers being exposed to high concentrations of H2S. As a

10



part of the interim odour control measures of the site, the inlet tunnel vent fan will be turned
off when the weather station records northerly winds. A hydrogen sulfide (H2S) monitor is
installed in the inlet tunnel vent to continuously monitor the quality of air being discharged.

If the flow going into the treatment plant is above 1,550 L/s , the excess flow will be going to
the overflow line and will be discharged to the Rukutane outfall. Please note that the pump
stations that feeds into Porirua WWTP has a pumping capacity of less than 1,550 L/s so the
use of the overflow line is very unlikely.

Figure 5. Tunnel Inlet Vent

➢ Screening: Incoming wastewater into the plant is being screened via four rotary
milliscreen.(Figure 6) The screens have an aperture size of 2 mm which effectively removes
physical debris (screenings) in wastewater. The screenings are then dewatered for landfill
disposal and screened effluent goes to the next stage which is biological treatment. If the four
milliscreens are unavailable, a bypass stepscreen can be utilised for screening the incoming
wastewater.

Figure 6. Milliscreens with fibreglass covers

The milliscreens have fibreglass covers to minimise the odour being released. The odour from
the milliscreens is extracted using an axial fan and discharges the air via a 10 m tall stack

11



(Figure 7) located on the northwestern corner of the main plant building. A hydrogen sulfide
(H2S) monitor is installed in the milliscreen building stack to continuously monitor the quality
of air being discharged.

Figure 7. Milliscreen Building Discharge Stack

➢ Biological Treatment: Screened effluent flows by gravity for biological treatment. The plant
employs extended aeration activated sludge process wherein organic contaminants are
removed from the wastewater using microorganisms (“bugs”). Air is introduced to the system
through the blowers which are required by the bugs to thrive. The mixture of the bugs and
wastewater is called mixed liquor. The solids in the mixed liquor are measured by the
operators 3 times a week, and the optimum amount for good plant performance is around
3500 milligrams per litre. As a byproduct of this treatment, more bugs (activated sludge) are
produced and need to be regularly removed from the system.

The potential for offensive or objectionable odour to be emitted from the aeration basin
(Figure 8) is low. While the four elements of the basin in total have a large surface area open
to the atmosphere, the on-line oxygen monitors in the aeration tank automatically control the
blowers delivering air to the aerator diffusers and thus the oxygen concentration of the mixed
liquor is maintained at an optimum level. Dissolved oxygen (DO) levels are monitored and
will produce an alarm if abnormal conditions in the aeration process were detected which the
operator will respond. In this way, the maintenance of optimal oxygen levels in the aeration
basin is assured. Anaerobic conditions leading to odour generation are thus prevented from
arising in the aeration basin.

12



Figure 9: Aeration Basin

➢ Secondary Clarification: The mixed liquor enters the three clarifiers (Figure 10) for solid
separation through gravity. Clear effluent is sent to the next stage while the thickened sludge
at the bottom of the clarifier is either returned to the biological treatment or removed from the
process. The amount of sludge in the bottom of the clarifiers is measured by the blanket
probes and trended on SCADA, the ideal sludge blanket levels are 1.5 metres from the
bottom of the clarifiers.

The potential for objectionable odour release from the three clarifiers at the WWTP is low.
The clarifier tanks are desludged on a daily basis and the weirs and launders are cleaned
regularly by the use of high-pressure hoses on the rotating arms on an as-needed basis. The
optimum operation of the clarifiers is ensured by regular inspection followed up, as necessary,
by action to prevent the accumulation of any solids and algae which might give rise to odour
emissions.

Figure 10: Secondary Clarifiers

➢ Ultraviolet disinfection: Effluent from the clarifiers is directed through a UV inlet channel where
it will be split between the Duron and the TAK UV channels (Figure 11). The two UV channels
are isolated with actuated penstocks. The Duron UV System will act as the duty unit up to 750

13



L/s. . The existing TAK UV system acts as a stand-by unit to provide treatment up to the
plant’s design capacity of 1,550 l/s. As the effluent passes through the UV lamps the
microorganisms within the water are exposed to UV radiation to render them inactive.

Figure 11: Ultraviolet System Building

● Solids Stream:

➢ Sludge thickening – excess activated sludge (waste activated sludge or WAS) from the
process is removed by wasting from the clarifiers. There are two gravity thickeners (Figure
12) in the plant which are used to settle the solids from the mixture. The thickened WAS is
being fed to the centrifuges while the supernatant is returned to the aeration basin. The
sludge thickeners are open to the atmosphere but the risk of odour from this process is low.
The thickeners are operated continuously which significantly reduces the risk of odour. In
case of the thickener and dedicated equipment failure, the second unit is used for the sludge
processing.

Figure 12: Sludge Thickeners

➢ Sludge Dewatering – Two centrifuges (Figure 13) are used to remove the excess water
content from the thickened WAS. Dewatered sludge is produced and is sent to the landfill for
disposal. The excess water being removed is returned to the upstream of the process for
treatment. The centrifuges are fully enclosed to minimise the release of odour.

The dewatered solids that leave the centrifuges have a soil-like consistency and have a
relatively low odour potential when undisturbed. The sludge is removed daily in covered skips

14



to further minimise odour discharges. The bins are covered when removed from the Site to
reduce the potential for odour nuisance as it is transported to Spicer landfill.

Figure 12: Centrifuges

➢ Screenings Processing – Screenings from the milliscreen are being washed by recycled fully
treated wastewater and compacted using a screening press (Figure 13) which reduces the
potential of odour being released. The compacted screenings are then sent to the landfill for
disposal while the wash water is being returned to the process. The bins are also covered and
transported to Spicer Landfill.

Figure 13: Nogwash system

Potential odour sources in the treatment plant and their respective mitigating measures have
been summarised in section 4.1.

15



1.3. Resource consent
There are three resource consents for the operation of the WWTP. They are as follows:

● WGN200229 [36816] - Coastal discharge permit conditions
● WGN200229 [36727] - Governs the discharge of contaminants to air (namely odour) from the

operation of the Porirua WWTP.
● WGN980083 (03) – land occupation of the outfall

A copy of the resource consent is included in Appendix I.

1.4. Community Liaison Group (CLG)
A community liaison group (CLG) was created as part of the resource consent. This group consists of
the following parties:

● Representatives of Te Rūnanga o Ngāti Toa Rangatira.
● Representatives of Wellington Regional Council.
● Representatives of Regional Public Health.
● A representative of Te Awarua o Porirua Harbour and Catchments Community Trust.
● A representative of the Titahi Bay Residents’ Association.
● A representative of the Titahi Bay Community Group.
● A representative of the neighbouring landowners and residents.

The CLG meets annually or as required for events that occur at the WWTP. Its primary purpose is to
act as a forum for disseminating information between the group members and act as a conduit to the
wider community. There may be other parties not listed above attending the CLG.

1.5. Odour Community Liaison Group (OCLG)
An Odour community liaison group (OCLG) is established and maintained to act as a forum for
consultation and liaison with the community, and to inform its members on the performance of the
Porirua WWTP in relation to the conditions of the resource consents, the results of any odour surveys
undertaken, odour complaints related to the operation of the plant, and improvements proposed to be
made to the WWTP that will influence the discharge of odour. A meeting of the OCLG will be held
once a year. At the time of writing, the OCLG was yet to be established, however, the following parties
will be invited to participate:

● Residents of the Pikarere Farm subdivision
● Representatives of the Wellington Regional Council
● Representatives of Regional Public Health
● A representative of the Titahi Bay Residents’ Association
● A representative of the Titahi Bay Community Group

There may be other parties not listed above attending the OCLG.

16



2. 0 Operations and Maintenance

There are three main parties involved in the operation of the Porirua WWTP:

- Veolia Water
- Wellington Water (WWL)
- Porirua City Council (PCC)

Veolia is responsible for carrying out the operational procedures, equipment maintenance, regular
odour assessments, and staff training, to assure plant performance and compliance.

Operators are in charge of daily monitoring of the plant and findings are recorded in the operations log
book.

The plant utilises a computerised maintenance management system which records and creates work
orders for various maintenance activities conducted.

If there is an issue in the plant that needs to be taken care of via non-routine maintenance as
highlighted during regular inspection, the operator will immediately notify the duty manager or the
operations coordinator. The work shall be planned to be undertaken depending on the urgency with a
work order being generated for it. All works shall be recorded in the operations incident log. The
Operations Coordinator or Veolia manager needs to sign off all maintenance (routine and non-routine)
work orders before they can be marked as completed.

2.1. Operations
Veolia Water has dedicated operators responsible for the day-to-day operation of the Porirua WWTP.
The hours of operation are 7:30 am to 4:00 pm (weekdays) and the plant is not manned outside of
these hours.Operation outside of these hours is covered by the dedicated on-call team (operator and
manager). Planned site visits are conducted by the on-call operator during weekends with emergency
call-outs triggered by the pager alarms. Daily and weekly routine activities are carried out to maintain
the equipment clean and operational to avoid breakdowns and possible generation of odour, i.e.
Milliscreens clean-ups. A copy of these routine checks can be found in Appendix II.

2.1.1. Transport of Odorous Materials

The Porirua WWTP produces an average of 30 tonnes per day of dewatered sludge, and 4 tonnes per
month of screenings. The duty operator operates and manages the centrifuges production and the
skip bins for the day. Typically, 8 bins of dewatered sludge are disposed of per day during the week, 4
bins on Saturday, none on Sunday, and a screenings bin is usually disposed of on Wednesday
morning.

The sludge and screenings are currently transported using covered bins for disposal in the Spicer
Landfill.

17



2.2. Maintenance
Veolia Water has dedicated operators responsible for the day-to-day operation of the Porirua WWTP.
Planned maintenance and specialist work that requires additional input is provided internally by the
in-house maintenance technicians and contractors.

2.2.1. Routine Maintenance

Planned maintenance and specialist work that requires additional input is provided internally by the
in-house maintenance technicians and contractors. A copy of the daily and weekly duties of the
operators can be found in Appendix ii.

If there is an issue in the plant that needs to be taken care of via non-routine maintenance as
highlighted during regular inspection, the operator will immediately notify the team leader or the
operations coordinator or duty manager. The work shall be planned to be undertaken depending on
the urgency with a work order being generated for it. All works shall be recorded in the operations
incident log. The operations coordinator or Veolia manager needs to sign off all maintenance (routine
and non-routine) work orders before they can be marked as completed.

2.2.2. Planned maintenance

The Veolia Asset Management System (VAMS) is used to schedule and plan all maintenance and